


SETUP AND OPERATION

When ordering parts, provide the complete serial and model number, as well as the 

desired part number and description.

For convenience and future reference, record the following information in the spaces 

provided below:

DATE PURCHASED: _____/_____/______

DEALER NAME: _________________________

DEALER PHONE: ________________________

MODEL NUMBER: _______________________

SERIAL NUMBER: _______________________

NOTE: Throughout this manual, references of “right” or “right side” and “left” or “left side” are 
always from a point behind the implement facing forward, in the direction of travel. 

Page 2



SAFETY FIRST!

FOLLOW THESE RULES:

Comply with your state and local laws governing highway safety while moving 
machinery on the highway

The SMW reflector emblem should be used at all times on public roads, and always use 
the flashing warning lights on your tractor.

Drive at a reasonable speed to maintain complete control of your machine at all times. Do 
not exceed 20 MPH (32.2 km/h) while transporting. Avoid heavily traveled roads whenever 
possible.

Hydraulic fluid escaping under pressure can have enough force to penetrate your skin. If 
you are injured by escaping fluid, see a doctor at once. Serious infection or reaction can result if 
medical treatment is not given immediately. Make sure all connections are tight and that hoses 
and lines are in good condition before applying pressure to the system. Relieve all pressure 
before disconnecting any lines or performing other work on the hydraulic system. To find a leak 
under pressure, use a small piece of cardboard or wood, NEVER use your hands.

At least once a year, inspect all hydraulic hoses for leaks, cracks, abrasions, and pinched 
areas. Tighten fittings or replace hoses as needed.

Always be sure the hydraulic lines and cylinders are free of air and do not leak. After 
connecting any new parts, replacing old parts, or servicing the hydraulic components, carefully 
cycle the hydraulic cylinder several times to purge trapped air from the system. Check all the 
connections for any leakage.

Always block up raised equipment when servicing it. NEVER rely on the hydraulic 
system to support the implement during servicing. 

Page 3



SAFETY FIRST

FOLLOW THESE RULES:

Keep all safety equipment, such as hitch pins, chains, SMV emblems, lights, reflectors, 
etc. in good repair. Please note all safety decals and keep them on place. New decals are 
available from your dealer.

Misuse, abuse, neglect, or modification of this machine can cause:

Mechanical breakdown-

Property damage-

Personal injury or death-

Always use proper safety precautions and common sense. Set a good example and show 
your workers how to work safely. Be an example, not a statistic.

RECOMMENDED TIRE PRESSURES
  

Tire Size & Ply Pressure
  

13.6 x 38 - 12 ply 44 PSI
12.5L x 15 - 12 ply 50 PSI
12.5L x 15 - 8 ply 36 PSI
9.5L x 15 - 8 ply 35 PSI

16.5 x 16.1 - 10 ply 36 PSI
18.4 x 26 - 10 ply 26 PSI

14.9R x 46 - 8* radial 68 PSI
5.30 x 12 - 6 ply 55 PSI

16 x 6.50 x 8 - 4 ply 28 PSI
4.80 x 8 - 4 ply 41 PSI

  

Page 4



BOLT TORQUE

Improperly tightened bolts will result in damage, breakage, expense, and lost time1.

Always replace bolts with the specified grade and type2.

Torque all fasteners to the proper value during assembly, then check every two (2) hours 3.
of operation until they remain tight

Use the following torque chart as a guide to insure proper tightening of the fasteners.4.

Make a daily inspection of the implement checking for loose bolts as well as leaking 5.
hoses. 

Page 5



Page 6



Page 7



Page 8



Page 9



Page 10



Page 11



Page 12



Page 13



Page 14



Page 15



Page 16



Page 17



Page 18



Page 19



Page 20



Page 21



Page 22



Page 23



Page 24



Page 25



Page 26



Page 27



Page 28



Page 29



Page 30



Page 31



Page 32



Page 33



Page 34



Page 35



Page 36



Page 37



Page 38



Page 39



Page 40



Page 41



Page 42



Page 43



Page 44



Page 45



Page 46



Page 47



Page 48



Page 49



Page 50



Page 51



Page 52



Page 53



Page 54



GNITTIF EET MOOB-BUS OT

RETEM WOLF EHT OT

GNITTIF EET MOOB-BUS OT

31

21

1

3

2

4

5

7

9

8

01

11

YLBMESSA EVLAV LLAB 2

TNORF

Page 55



YLBMESSA EVLAV LLAB 2 SETON

.ON METI REBMUN TRAP 1noitpircseD .YTQ

1 263008767 154 - )1( EVLAV LLAB 2

2 409200767 PMALC EGNALF .S.S 4

3 109200767 EGNALF WOBLE BRAB "4/1-1 1

4 209200767 WOBLE EGNALF "4/1-1 1

5 309200767 RETPADA EGNALF "4/1-1 1

6 22000767 09 - BRAB "1 X TPN "1 2

7 73200767 1

8 711000067 TNUOM EVLAV 1

9 41110167 5RG-TLP-"1 X 81-"61/5 2

01 91210167 TLP-REHSAW KCOL "61/5 2

11 01210167 TLP-TUN XEH 81-"61/5 2

21 191100767 ESOH MDPE "4/1-1 tf 7

31 92100767 PMALC ESOH "2/1-1 2

)ISP 001-0( EGUAG ERUSSERP "4

Page 56



Page 57



Page 58



Page 59



Page 60



Page 61



Page 62



Page 63



1

1

1

1

1

Typical Nozzle Layout For 2 Ball Valves - 17-30 Inch Rows

2

1

1

1

1

3

1

1

1

3
2

2

1

2ITEM NO. PART NUMBER Description1 QTY.

1 76700201 QUICK TEEJET 3/4" NOZZLE TEE 13
2 76700199 QUICK TEEJET 3/4" NOZZLE ELBOW 4
3 76700197 1" x 3/4" x 3/4" - BARB TEE 2

Page 64



Page 65



Page 66



Page 67



1
1

34

1

35

14

17

16
21

25
26

27

20

23

21

17

28
29

22

17 16

24
7 18 1513

12

13

18

33

3

9

4 2

5 6

30

19
4

8

3210

1

31

11

14

LIQUID INJECTION SWIVEL COULTER ASSEMBLY

Page 68



LIQUID INJECTION SWIVEL COULTER ASSEMBLY NOTES: 

ITEM NO. PART NUMBER Description1 QTY.
1 76801698 Swivel Coulter Mounting Bracket Weldment 1
- 76802076 SWIVEL COULTER OFFSET MOUNT -
- 76801884 WHEEL CLAMP WELDMENT -
- 76801701 CENTER SWIVEL COULTER PIN WELDMENT -
2 76450063 LIQUID COULTER CAST SWIVEL 1
3 768017881 LIQUID COULTER ARM WELDMENT 1
4 76101462 10 GA. X 1-1/2" MACHINE WASHER (ZINC PLATED) 2
5 76400101 20" RIPPLE COULTER BLADE STRAIGHT 1
- 764000097 20" SMOOTH COULTER - BLACK (NOT SHOWN) -
6 600382054 LOCK WASHER 5/8'' 4
7 76101149SS 1/2"-13 X 2" HEX BOLT SS 2
8 76101435 10 GA. X 1" MACHINE WASHER 1
9 76101265 1/4" X 2" Cotter Pin 1
10 76101425 3/8" X 3" ROLL PIN 1
11 76101246 3/16" X 1-1/2" COTTER PIN 1
12 76400095 10 1/4" COULTER COMPRESSION SPRING - BLACK 1
13 76400096 SPRING CASTING FOR OUR#400095 - BLACK 2
14 76101215 3/4"-10 HEX NUT-PLT 2
15 600365019 STANDARD NUT 3/4" 1
16 76101222SS 1/2" LOCK WASHER-STAINLESS STEEL 3
17 76101213SS 1/2"-13 HEX NUT-STAINLESS STEEL 4
18 76101233 3/4" FLAT WASHER-PLT 2
19 76101252 1/4"-28 STRAIGHT GREASE ZERK 3
20 76101153SS 1/2"-13 X 4" HEX BOLT SS 1
21 76101281SS 3/8"-16 X 3/4" HEX BOLT SS 2
22 760000136 COULTER INJECTION ARM 1
23 76400103 INJECTION TUBE MOUNTING BLOCK 1
24 76101231SS 1/2" FLAT WASHER-STAINLESS STEEL 4
25 76700279 1/4 NPT X 6 STAINLESS STEEL NIPPLE" 1
26 76700307 1/4" FNPT STAINLESS BUSHING 1
27 76700277 1/4 NPT X 3/8 HOSE BARB" 1
28 76700289 TEEJET T-BODY FITTING 1
29 76700288 TEEJET CAP S.S. - CP1325-SS 1
30 76301150 LUG BOLT - 1/2"-20 X 1" 4
31 76101316 3/4"-10 X 7" X 9" U-BOLT-PLT 1
32 600366024 STOVER LOCKNUT TYPE C - 3/4" - UNC 2
33 76801789 TENSION ROD WELDMENT FOR CAST 1
34 600356137 BOLT 1/2" X 3 1/2" GR. 5 1
35 600366030 STOVER LOCKNUT TYPE C - 1/2" - UNC 1

Page 69



1

1

LIQUID SIDEDRESS SWIVEL COULTER ASSEMBLY

13

15

23

26

20

24

22

3

21
11

10

11

16

14

22

8

19

9
2119

2

12

18

6 5

17

25

1

4

18

4

7

23

27

1

28

Page 70



SO KNIFE IS TRUE WITH BLADE 
LIQUID SIDEDRESS SWIVEL COULTER ASSEMBLY NOTES: IF NEEDED, USE SHIM(S) (24)

ITEM NO. PART NUMBER Description1 QTY.
1 76801698 Swivel Coulter Mounting Bracket Weldment 1
- 76802076 SWIVEL COULTER OFFSET MOUNT -
- 76801884 WHEEL CLAMP WELDMENT -
- 76801701 CENTER SWIVEL COULTER PIN WELDMENT -
2 76450063 LIQUID COULTER CAST SWIVEL 1
3 768017881 LIQUID COULTER ARM WELDMENT 1
4 76101462 10 GA. X 1-1/2" MACHINE WASHER (ZINC PLATED) 2
5 76400101 20" RIPPLE COULTER BLADE STRAIGHT 1
- 764000097 20" SMOOTH COULTER - BLACK (NOT SHOWN) -
6 76101435 10 GA. X 1" MACHINE WASHER 1
7 76101265 1/4" X 2" Cotter Pin 1
8 76101246 3/16" X 1-1/2" COTTER PIN 1
9 76450078 LIQUID SIDEDRESS KNIFE 1
10 76400095 10 1/4" COULTER COMPRESSION SPRING - BLACK 1
11 76400096 SPRING CASTING FOR OUR#400095 - BLACK 2
12 76101252 1/4"-28 STRAIGHT GREASE ZERK 3
13 760000134 KNIFE BRACKET 1
14 76801789 TENSION ROD WELDMENT FOR CAST 1
15 600382054 LOCK WASHER 5/8'' 4
16 76301150 LUG BOLT - 1/2"-20 X 1" 4
17 76101425 3/8" X 3" ROLL PIN 1
18 76101215 3/4"-10 HEX NUT-PLT 2
19 76101233 3/4" FLAT WASHER-PLT 2
20 600365019 STANDARD NUT 3/4" 1
21 7600356139 1/2"-20 X 1-3/4" HEX BOLT PLT. GR.5 UNF 4
22 7600366050 STOVER LOCK NUT 1/2" TYPE C PLATED UNF 4
23 7600381055 FLAT WASHER 1/2" (.172" THICK ) 3
24 7600381015 FLAT WASHER 1/2" X 1-3/4" O.D. X .062" THICKNESS 2
25 76101316 3/4"-10 X 7" X 9" U-BOLT-PLT 1
26 600366024 STOVER LOCKNUT TYPE C - 3/4" - UNC 2
27 600356137 BOLT 1/2" X 3 1/2" GR. 5 1
28 600366030 STOVER LOCKNUT TYPE C - 1/2" - UNC 1

Page 71



Page 72



Page 73



Page 74



Page 75



Page 76



Page 77



Page 78



Page 79



KNAT HSAW EHT GNIHCATTA

2

1

 METI
.ON

 TRAP
REBMUN 1noitpircseD .YTQ

1 120110867 1

2 030005767 1

TNEMDLEW TEKCARB KNAT HSAW

ETELPMOC - KNAT HSAW

Page 80



Page 81



Page 82



Page 83



Page 84



Page 85



Page 86



Page 87



Page 88




